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The following merchandise was submitted and identified by the vendor as:

Product Description Screw Coating

Product Type A-Type/#1~#3 B-Type/#4~#6,C-Type/#7~#9
Quantit 9 pieces

Product Coler Brown

Manufacturer Xing-Show Coating Co., Ltd.

Product Submitted By Xing-Show Coating Co., Ltd.

Date of Sample Received Mar. 13,2015

Date of Testing Mar. 13, 2015~Apr. 10, 2015

Remark The information mentioned in the above section is provided by Client
(Exclude Date of Sample Received and Date of Testing)

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required:  (According to client’s test specification, please see following sheets in detail.)
1. Weather Resistance Test

Test Result: ~  ----- PLEASE SEE ATTACHED SHEETS -----
_____  [—
Signed for and on behalf of
The required specificati in thi i 3
q specific on(s) offered in FhlS 'fest report 1s/are for reference only. SGS Taiwan Ltd.

The conformity judgment is at the Applicant's final verdict.
This document is issued by the Compang subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at 3 -and- iti Attention is drawn to

the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time
of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results

shown in this test report refer only to the sample(s) tested. EC1N0QEQ
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1. Weather Resistance Test
Test Equipment:

Name Brand Model
Accelerated Weathering Tester Q-Panel QUV/SE

Lab Environmental Conditions:
Ambient temperature: (25+£3)C

Relative humidity: (55+£25)%RH

Test Method/ Specification:
ASTM G154-12a: Standard Practice for Operating Fluorescent Ultraviolet (UV) Lamp Apparatus for
Exposure of Nonmetallic Materials' (Cycle 1)

Test Conditioning:
Lamp: UVA-340nm
Typical Irradiance: 0.89W/(m® - nm)

Exposure Cycle: ~ 8h UV exposure at 60°C Black Panel Temperaturé;
4h Condensation at 50°C Black Panel Temperature

Test duration: 300hours
Test Result:
Check Item
Appearance check
isual check
Style/ Item No. (visual check)
No visual variation such as cracking, peeling
#1~#3 . .
and discoloring.
No visual variation such as cracking, peeling
#4~#6 . .
and discoloring.
No visual variation such as cracking, peeling
#7~#9 . -
and discoloring.

----- T B

. Signed for and on behalf of
The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd
The conformity judgment is at the Applicant's final verdict. )

This document is issued by the Compang subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject fo Terms and Conditions for Electronic Documents at http: -and- i 8- Attention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time
of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results
shown in this test report refer only to the sample(s) tested. FC1NQE A
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Test Photo:

1. Appearance of the specimens 2. Appearance of the specimens

3. Appearance of the specimens 4. Weather resistance test

Signed for and’on behalf of

The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd
The conformity judgment is at the Applicant's final verdict. ’

This document is issued by the Compang subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at : - iti -©-| Attention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time
of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results
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7.Appearance of the specimens after test 8. Appearance of the specimens after test

Signed f%ehalg of

The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd
The conformity judgment is at the Applicant's final verdict. ’
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